
 

*Preliminary; Subject to Change 

The date of this Preliminary Official Statement is [_____], 2021. 

PRELIMINARY OFFICIAL STATEMENT 
NEW ISSUE – BOOK-ENTRY ONLY [INSURED RATING:  S&P “AA”] 

 UNDERLYING RATING:  S&P “__” 
  

 In the opinion of Gilmore & Bell, P.C., Bond Counsel, under existing law and assuming continued compliance with certain requirements of the Internal Revenue Code 

of 1986, as amended (the “Code”):  (1) the interest on the Series 2021 Bonds (including any original issue discount properly allocable to an owner thereof) is excludable from 

gross income for federal income tax purposes and is not an item of tax preference for purposes of the federal alternative minimum tax imposed on individuals and corporations; 
[...]
on behalf of the members for those purposes for which the members are authorized pursuant to the constitution and laws of the 

State of Kansas to issue bonds, notes or other evidence of indebtedness.  Such bonds, notes or other indebtedness of the Authority 

may be payable from or secured by any property, interest or income of the Authority, from whatever source derived, but shall not 

constitute a charge against or indebtedness of any member on behalf of which such bonds, notes or other indebtedness are issued.  

In issuing such bonds, notes or other indebtedness, the Authority shall act as the constituted authority of the members on behalf of 

which such bonds, notes or other indebtedness are issued.  The Authority may also acquire any bonds, notes or other evidence of 

indebtedness issued by a member payable from or secured by any property, interest or income of the member, from whatever 

source derived, as long as evidence of indebtedness is lawfully issued by the member.  The members are not liable for the debt 

obligations of the Authority; but each member shall be liable to the Authority to the extent of its obligations specified in any 

contract or agreement to pay for utility or public service facilities or any other specific agreement that the member enters into with 

the Authority. 

 

 The Board shall establish an Authority budget for each year.  Prior to final approval of the budget, the Board shall conduct 

one or more meetings annually with the members to discuss the Authority's budget for the ensuing year.  The budget shall be 

adopted by the Board. 

 

 Property.  Title to all real and personal property of the Authority shall be acquired, held and disposed of in the name of the 

Authority unless otherwise required by law or by the terms of a gift or grant. 

 

 Amendments.  Except concerning the withdrawal or addition of members, the Interlocal Agreement may be amended or 

supplemented in whole or in part by action of the Board when such amendments are approved by ordinance or resolution of the 

governing bodies of each member and executed by appropriate officials of each member.  Any such amendments shall be 

submitted and approved by the Attorney General of the State of Kansas, filed with the Register of Deeds of each county where a 

member is located, and filed with the Kansas Secretary of State. 

 

Bylaws 

 

 Board and Management.  As set forth in the Interlocal Agreement, the property and business of the Authority shall be 

managed by the Board of Commissioners.  The term of each Commissioner shall be for a period of two (2) years except that 

during the initial term, one Commissioner from each Member shall serve for a term of one (1) year.  Any Commissioner selected 

by a member may be removed at any time by the member selecting the Commissioner.  Each Commissioner shall continue in 

office until a successor is selected. 

 

 Each Commissioner, or its designated alternate shall be entitled to one vote which shall be equal to the vote of every other 

Commissioner, provided that no Commissioner shall be entitled to vote on any matter relating to a utility or public service project 

in which the member represented by the Commissioner does not participate.  Other than actions required to be approved by higher 

majority as set forth in the Agreement, all actions of the Board shall be made upon affirmative vote of a majority of the 

Commissioners (a) present, (b) entitled to vote on such action and (c) voting on such action. 



 

7 

 

 Financial Matters.   Each year there shall be provided a proposed annual budget for the Authority for the succeeding 

calendar year.  One or more “en banc” meetings of the Members shall be held annually to discuss the Budget.  The budget in final 

form shall be approved by the Board.  Such budget shall include a proposed method of funding the budget. 

 

 The Board may establish, by resolution, a dues structure for members and shall be authorized to assess members for the 

payment or repayment of administration expenses as the Board determines. 

 

 Any contract or similar agreement between the Authority and the members or other persons shall be an asset of the 

Authority and cannot be amended, canceled or otherwise altered except to the extent as such amendments, cancellations or 

alterations may be specifically allowed by the terms of the documents authorizing or securing the bonds or other indebtedness of 

the Authority.  Other contracts secured to obtain financing shall be subject to the terms of the documents authorizing or securing 

the bonds or other indebtedness of the Authority. 

 

 Unless specifically prohibited in the documents authorizing or otherwise securing any bonds or other indebtedness, the 

Authority may transfer, encumber, or sell any of the assets of the Authority with the prior approval of the Board. 

 

 The fiscal year of the Authority shall be the calendar year from January 1 to and including December 31. 

 

 Amendments.  The Bylaws may be amended, modified, supplemented or repealed by an affirmative vote of all 

Commissioners representing a majority of the members.  Prior to amending, modifying, supplementing or repealing these Bylaws, 

written notice of such proposed action shall be forwarded to each Commissioner with the notice of any special meeting or with the 

agenda of any regular meeting. 

 

 Annual Report.  The Board shall cause a report of the activities of the Authority to be prepared annually. 

 

The Contracting Members 

 

 The Contracting Members own and operate Water and Wastewater Utility Systems for the collection and treatment 

of wastewater and treatment and distribution of water.  The Contracting Members had a combined population of 

approximately 15,964 according to census estimates for 2019.  The Contracting Members are located in south central Kansas, 

to the immediate north and northeast of Wichita, Kansas, the largest city in the State of Kansas.  According to the U.S. 

Census Bureau, as of 2019 the Wichita metropolitan statistical area (MA) has a population of 640,218. 

 

 See APPENDICES A – 1 and A – 2 for additional System, demographic and economic data concerning the 

Contracting Members. 

 

The Facilities 

 

The Authority’s Series 2002 Bonds were issued for the purpose of the acquisition of an existing Wastewater 

Treatment Plant in Park City, Kansas; the expansion of such Wastewater Treatment Plant; the construction of a wastewater 

force main gravity sewer and lift station; the construction of a Water Treatment Plant adjacent to the aforementioned 

Wastewater Treatment Plant; water main lines for raw and treated water; a water storage facility to serve the City of Bel Aire, 

Kansas; the acquisition of real property interests associated with the foregoing improvements; and the acquisition of certain 

water rights and other appurtenant improvements (the “Facilities”).   

 

The wastewater treatment plant was designed with a capacity of 2,120,000 million gallons per day (“gpd”).  

Currently the City of Park City has an “average day flow” of approximately 840,000 gpd and the City of Bel Aire has 

approximately 490,000.  The total inflow is approximately 1,330,000 gpd and, therefore, the remaining capacity of the 

wastewater treatment plant is currently 790,000 gpd.  The Lift Station and Force Main at the wastewater treatment plant were 

designed for at least 30 years of capacity and can be expanded.   

 

Both cities obtain potable water from the City of Wichita, Kansas under contract.  The City of Park City’s contract 

with the City of Wichita extends until December 31, [2024] and the City of Bel Aire’s contract with the City of Wichita, 

Kansas extends until December 31, [2028].  The Authority’s water treatment plant is used as an additional source of water 

and was designed with a capacity of [3,500,000 gpd].  The water mains constructed by the Authority were designed for 

approximately 30 to 40 years of growth of the cities.  [please update as necessary] 

 

The Authority has adequate water supply to meet the needs of both cities.  The City of Park City has a well field; the 

City of Bel Aire also has a well field, and the Authority purchased water rights which, when added to those of the cities, will 

provide source capacity for about 50 to 80 years of growth. Additional wells will be constructed as required.  It is believed 

that the Authority and the Contracting Members have provided sufficient capacity to accommodate the future needs of the 



 

8 

cities without overbuilding.  The Authority designed its facilities to be economically expanded in the future, and any future 

growth would be expected to pay for the expansions.  

 

Operations 

 

The Authority furnishes treated water to, and receives and treats wastewater from, the Contracting Members.  For 

potable water supply, the Authority's function is to obtain raw water from the wells of Park City, Bel Aire, and its own well 

field.  That raw water is pumped to the water treatment plant (which is adjacent to the wastewater plant) for treatment.  The 

water plant removes iron and reduces the hardness of the water to a desired level through the addition of lime.  The water 

plant also can remove volatile organics through aeration or through the addition of powdered activated carbon.  Once treated, 

the water is chlorinated through the use of sodium hypochlorite.  Gaseous chlorine is not used because the plant is near a 

populated area; sodium hypochlorite use minimizes risk of a hazardous material leak or incident.  Once treated and 

chlorinated, the water is stored in a “clear well” for pumping to the Contracting Members.  A system of meters accurately 

determines amounts of water purchased from the Authority by the Contracting Members.  The operations staff for the 

Facilities monitors operations, repairs and maintains the water plant and system, and perform most, if not all, of the tests 

required by State and Federal authorities.  The staff is also be responsible for security at the Facilities. 

 

For wastewater, the Authority transports wastewater from Bel Aire to the wastewater plant at Park City by means of 

collection with a large gravity interceptor sewer and pumping through a large force main. The wastewater is screened and 

moved to the aeration basins where bacteria are used to remove dissolved organics in the wastewater.  Bacteria are also used 

to remove nitrogen and ammonia, as required by the State discharge permit.  The clarified wastewater travels through an 

ultraviolet disinfection channel before being discharged to the receiving stream or sold to Bel Aire, who, in turn, sells much 

of it to a local golf course. Residual solids from the plant are processed and then applied to agricultural land, where they have 

value as fertilizer and soil conditioner.  Lime sludge from the water plant is mixed with the residual solids of the wastewater 

process. 

 

Rates and Rate Regulation 
 

 Under the Service Agreements, the Authority has established Water and Wastewater Rates to be paid by the 

Contracting Members for service from the Facilities.  Components of such rates include a Base Charge that provides for debt 

service on the Bonds, Facilities operation and maintenance charges, amounts necessary to fund or replenish certain funds 

established by the Indenture, and amounts necessary for the prevention or correction of any unusual loss or damage to the 

Facilities or for major renewals, replacements, repairs, additions, improvements, betterments and modifications to the 

Facilities. 

 

 The power of the Authority and the power of the Contracting Members to determine, fix, impose and collect rates 

and charges for goods and services provided through the Facilities and the Contracting Member’s Systems, as currently 

constructed and operated, or as expected to be constructed or operated is not subject to the regulatory jurisdiction of the 

Kansas Corporation Commission (“KCC”) or any federal regulatory body, and there is no other governmental or regulatory 

body with the authority to limit or restrict such rates and charges.  The Authority has no expectation that such regulation is 

forthcoming; however, should it be imposed at some future time the resulting impact of such regulation on the operation and 

profitability of the Facilities and the Contracting Member’s Systems cannot be now defined. The Authority and the 

Contracting Members have covenanted in the Indenture and the Ordinances (as defined herein), respectively, to comply with 

all such governmental regulation. 

 

Additional Bonds 
 

Subject to certain conditions described in “APPENDIX C - SUMMARY OF PRINCIPAL FINANCIAL 

DOCUMENTS - Indenture,” under the provisions of the Indenture, Additional Bonds may be issued to finance the following: 

 

(1) completion of the Facilities and any renewals, replacements, repairs, additions, improvements, betterments 

and modifications to the Facilities necessary, in the opinion of the Consulting Engineer, to keep the 

Facilities in good operating condition or to prevent a loss of revenues therefrom;  

 

(2) any additions, improvements, repairs or modifications to the Facilities required by any governmental 

agency having jurisdiction over the Facilities or for which the Authority is responsible by virtue of any 

obligation of the Authority arising out of any contract to which the Authority may be a party relating to the 

ownership of the Facilities; 

 

(3) additional supplies of water for the Facilities in any Contract Year to the extent that sufficient funds are not 

available in any reserves for such purpose; or  

 



 

9 

(4) any other lawful additions, improvement or modifications to the Facilities that shall enhance Revenues of 

the Facilities. 

 

 

THE SERIES 2021 BONDS 

 

Security for the Series 2021 Bonds 
 

The Series 2021 Bonds are special obligations of the Authority payable solely from, and secured by a pledge of, the 

Trust Estate under the Indenture, including Revenues derived principally from the payment obligations of the Contracting 

Members under the Service Agreements.  Such payment obligations are limited obligations of the Contracting Members, 

payable solely from the revenues of the Contracting Member's System, which are pledged to pay such obligation, are not 

general obligations of such Contracting Member and are not payable in any manner from taxation.  The Series 2021 Bonds 

shall stand on a parity basis and be equally and ratably secured with respect to the payment of principal and interest from the 

Trust Estate, including the Revenues, and in all other respects with the Series 2007 Bonds, the Series 2012 Bonds, the Series 

2015 Bonds, the Series 2017 Bonds and any Additional Bonds. 

 

The obligation of each Contracting Member to make payments under its Service Agreement (the ”Agreement 

Obligation”) is a limited obligation of the Contracting Member payable solely from the revenues of the Contracting Member's 

respective System (as defined herein), which are pledged to pay such obligation.  The Contracting Member's Agreement 

Obligation to make such payments is a “take or pay” obligation, payable whether or not water or wastewater collection and 

treatment service is actually received from the Authority, provided that the obligation to pay for wastewater treatment and 

collection service is subject to the Kansas Cash Basis Law (K.S.A. 10-1101 et seq.).  The Cash Basis Law, with certain 

exceptions, such as bonds, generally requires that no indebtedness may be created by a municipality for any purpose in excess of 

the amount of funds budgeted and appropriated for such purpose in the applicable fiscal year.  While the obligation to pay for 

water service under a Service Agreement is effective over the term of the Service Agreement, notwithstanding the Cash Basis 